HIGHLINE &

1999
BALE MOVER 700

Assembly-Operator
Parts Manual



4126199

nteroffice memo

Date:  1/26/99
To: Sam - Purchasing, Shan - Production, Kelly - Customey Service, Phil - Sals, Michael -

Marketing
Ce: Mario Piche - Fngineering Manager, Shane Tulik - Project Engineer
From: Brad Woroniuk, Engineering
RE: 1099 Balemover Release

Prority: Urgent

Ko
Fereare the oprion Kits 2¢ follows for the 1999 Balemover Machines for both Highline and Vermesr:

Product | Option Kit
5BM(83) 45254 Highline
45285 Vermeer
40164 Light Kit
7BM(89) 45256 Highline
45257 Vermeer
. 40164 L_lg!\il(it
14BM(99) 45258 Highline
45259 Vermeel
40769 Light Kit

The Eco’s which are in effect 10 update the 5BM, TBM, and 148M, 1859 meérdals are as follows:
#000286
000237
#000305
#000311

#000283

BIW/(BIW

Confidential



NOTES:
+12V

Fuse [[]

ON/OFF
SWITCH

SOLENOID 1

Hightine Mfg. Inc.cloime proprietory rights la tha material disclosed herein.Thls drawing is

issued for engineering infermation only. 1t moy not ba reproducec nor the info-mation
herain be used for any purposs without wrilten permisson fram Highling Mfg, Inc.

The eqoipment shown is protected by patents.

Dadoul Tolerooces:
TS,

FRASEEL & & 1N

2
SWITCH
REASIONS Data: | iochalac
- — S o W o 5BM/7BM
A INITI\A. RELEASE 20 JAN 38 AL Description:
2 Orown By: Guw 20 aN 89 TCONTROL BOX SCHEMATIC
Foge: S MATL
[1] 1 of 1 A Dwg N [ Rav:
3 — HIGHLINE 3™ %5102 [*




NOTES:

Highline Mfg. Inc.cloims proprielory rights to the moterial disclosed hersin.This drowing is

issued for sngineerng infarmation only. It moy not be reproduced nor the infermotion
herein be used for any purposs without written perminsion from Highline Mfg. Inc.

The equipment shown is protected by polenis.

|
%#

REVISIONS Data;  crctalac

Lm [ e e ] DATE CHANGED BT s ST 5BM 7BM

A | INITIAL RELEASE 15 JAN 95| maw | Lanesring: [reerr—

< Drown By: R¥ 15 98 99 IMOTOR HYDRAULIC SCHEMATIC

2 .Einu“ 1 ? nn I ™
£ mrc] oo

F Soola:  NTS HIGHLINE NG 40096




NOTES:

Highling Mtfq. Inc.claims proprielory rights ta the moterial disclosed hersin.This drowing is

issyed for engineering informotion only. It may

nct bo reproduced nor tha informotion
herein be used (or any purpase without written permission from Highline Mig. Inc.

The equipment shown {3 protecied by potents,

1a CE.Y = &
B,
o0 TR

é FORK
|
I
I
- I
L_—
— I
CASTOR WHEEL
DOUBLE TEE
BLOCK MANIFOLD
DECK
REVISIONS Date; | Sadals
LR DESCFTION DATE CHANGED WY Engl ST 5BM 7BM
A | INITIAL RELEASE 15 JAN 98 BJwW v Duacariotion:
2 Orawn By BW 15 I 39 __JHYDRAULIC CYLINDER SCHEMATIC
0 Pox  fum  [wn =
E MFG Bt
F Scolas  NTS HIGHLINE INC. 401381 A




7 Bale Mover (99) Packing List

waa | QTY|PART NO.

DESCRIPTION

21131016

Bolt, Hex, 1/2x1-1/2, UNC, GR5, ZP

Hardwares

1 131070

Bolt, Hex, 1/2x2, UNC, GRS, ZP

(Nuts and Boits)

8 (31020

Bolt, Hex, 1/2x2-3/4, UNC, GR5, ZP

28 (31173

Nut, Nylock, 1/2, UNC, ZP

10131236

Washer, Flat, 1/2, ZP

132

|Tire Bolts, 9/16 x 1-3/4

31031

Bolt, Hex, 1/4x2-1/2, UNC, GRS, ZP

10 (31033

Bolt, Hex, 1/4x3/4, UNC, GR5, ZP

31174

Nut, Nylock, 1/4, UNC, ZP

S|

31237

Washer, Flat, 1/4, ZP

31041

Bolt, Hex, 3/4x3, UNC, GR5, ZP

31175

Nut, Nylock, 3/4, UNC, ZP

00| & b

31238

Washer, Flat, 3/4, ZP

Gl

31177

Nut, Nylock, 5/16, UNC, ZP

3 31239

Washer, Flat, 5/16, ZP

[2 131176

Nut, Nylock, 3/8, UNC, ZP

30269

Bolt, U, 5/8x6x4-3/8

31051

Bolt, Hex, 5/8x1-1/2, UNC, GR5, ZP

31052

Bolt, Hex, 5/8x2, UNC, GRS, ZP

8131053
7

Bolt, Hex, 5/8x1-3/4, UNC, GR5, ZP

31178

Nut, Nylock, 5/8, UNC, ZP

N ] =~ oo ho

31240

Washer, Flat, 5/8, ZP

2 [31241

|Washer, Flat, 7/16, ZP

31038

Bolt, Hex, 1x7-1/2, UNC, GRS, ZP

31039

Bolt, Hex, 1x9, UNC, GRS, ZP

31172

Nut, Nylock, 1, UNC, ZP

31243

Washer, Lock, 1, ZP

NN Lo =N

32071

Washer, Flat, 1-1/4 ID x 1-7/8 OD

Revision: A

Revision Date: March 8 99 Pagel of 6

1st Issue Date: March 8, 99



7 Bale Mover (99) Packing List

v [GTY|PART NO |

DESCRIPTION

Cylinder Pin

Hardwares

Pin Cotter (for hydraulic cylinder)

continued on._.

31182

Pin, Cotter, 1/4x2-1/2

91608

M| =] Ty | P

Pin, Hair, 1/8x2-1/2

30197

Pin,Spring,3/16x1-1/2

V)

30207

—

Zerk, 1/4-28,GF641, Straight

E4835 |Bushing, OD 1-1/4 x 1D 1 x 1-3/8

Hardwares

1 [E4836

Bushing, OD 1-1/4 x ID 1 x 2-1/4

(misc. parts 1)

30217

M| -

Chain, Transport

30559

Clamp, Rope, Wire, 1/16

8 131593

Clip, Automotive, 1/4, GRS, ZP

£4810

Housing, Guard, BM, Left

E4802

Housing, Guard, BM, Right

—

[30206

[Hyd, Hose, Holder, 1/2

E2852

Spacer, Wheel, Castor, Top

E2853

Spacer,Wheel Castor, Bottom

£4803 [Flate, Face, Guard

40103
92061

At ] B = -

Box,Control

Hardwares

[Bumper, Rubber

{misc. parts 2)

[4 191508

|Chain, 37ft

92024

Drv, Bushing, 2232400-24

] B

92023

Drv, Sprocket, 60, 7 tooth, 1-1/2

92078

Harness,Extension

92085

Jack,500LBX15

92028

| s | | —

3ign, Slow Moving

E3764

Tether,Cable, Shield, Small

Revision: A

Revision Date: March 8,99 Page2 of 6

1st Issue Date: March 8, 99



7 Bale Mover (99) Packing List

weur | QATY|PART NO. DESCRIPTION

40085

Arm,Divider,Bale

45236

Arm,Pivot,Right

40149

Arm, Slide,Pivot,Right

e | | ] N

40483

Arm,Support, Wheel,Castor eeds 1 amver vermeer daca

—

40140

Bracket,Cylinder

1 145022

Bracket,Sign,SMV

1 |40088

Bumper,Bale

45016

Divider,Bale

1 (40151

Fork,Right

1 140152

Fork,Right,1/4 Turn

1 145233

Frame,7BM

—

45130

Frame,Rear (Crossmember on frame)

45010

Hitch,A-Frame,Left

45011

Hitch,A-Frame,Right

40485

Hitch,Crossmember

s |t || e

40142

Hitch, Tongue,Double

2 140118

Mount,Bumper,Bale

40008

Pin,arm,Pivat

45025

Pin,Arm,Pivot,Wheel Castor

40010

Pin,Arm,Side,Pivot

40003

Pin,Hitch

40121

Pin,Sprocket,Rear

- PRGN ] —

40019

Pin, Transport

[1 J45240

|Pocket,Axle Middle

1 140479

Rail,Left

1 140480

Rail,Right

Revision: A

Revision Date: March 8,99 Page 3 of 6 1st Issue Date: March 8, 99

WELDED PARTS



7 Bale Mover (99) Packing List

wue |QTY|PART NO. DESCRIPTION
2 145241 |Susp,Axle,Assembly WELDED PARTS

continued on,.,

40115 {Tightener,Motor,Left
40116 |Tightener,Motor,Right

|1 [70063 [Fork, Wheel, Castor

4 140122 |Tire,Complete
1 191031 |Susp, Tire, Comp, 16.5x6.5-8, 4HLE

1 [40176 [Wheel,Castor

Revision: A
Revision Date: March B, 99 Paged of 6 1st Issue Date: March 8, 99



7 Bale Mover (99) Packing List

we |QTY[PART NO.
E47206

DESCRIPTION

Block, Tee, Hyd

Hydraulic &

M| —

92063

Drv, Sprocket, 60, 10 tooth, 1-1/4

Accessories

03]

|30210 [Hyd, Clamp, Hose, 172

1 190120

Hyd, Cyl, 3.5x13, 1.5, BFP

90118

Hyd, Cyl, 3x10, 1.25, 8FP

— —

00117

Hyd, Cyl, 3x8, 1.25, 8FP

30204

Hyd, Fit, Adapter, 10MB-8MJ

30681

Hyd, Fit, Adapier, 6FJX-6MB

32033

— | e N

Hyd, Fit, Adapter, 8MJ-6MB

30479

Hyd, Fif, Adapter, 4MB-6MJ

32056

Hyd, Fit, Elbow, 4MB-6MJ90

32079

Hyd, Fit, Elbow, 6MB-BMJ90

30211

Hyd, Fit, Eibow, 8MB-8MJ90

30680

N R

Hyd, Fit, Elbow, 8MP-6MJ90

30212

Hyd, Fit, Elbow, 8MP-8MJ90

4 30209 |Hyd, Fit, Pioneer, Male, 8FP

1 |30200 {Hyd, Fit, Plug, 8MB

30313

Hyd, Fit, Tee, 8MJ-8MJ-8MJ

32035

Hyd, Fit, Tee, BMPR-8MJ

31271

Hyd, Valve, Check, Pilot, POC1-10

1 |92088

Hyd, Valve, Solenoid

30205

Hyd, Hose, 1/2x57, 8FJI0TL

90310

Hyd, Hose, 1/2x96, 10MB-8MP

30584

Hyd, Hose, 3/8x10, 6FJ-8FJO0TS

90301

Hyd, Hose, 3/8x120, BMP-8FJX

32963

Hyd, Hose, 3/8x15, 8FJX, 2000psi

i | s | O | N |

30198

Hyd, Hose, 3/8x18, 6F JX-6MP

Revigion: A

Revision Date: March 8,99 Page b of 6

1st Issue Date: March 8, 99



7 Bale Mover (99) Packing List

wine |QTY|PART NO. DESCRIPTION
2 190313 |Hyd, Hose, 3/8x18, BFJX-BFJX Hydraulic &
1 32055 |Hyd, Hose, 3/8x19, 6MP-8FJX Accessories
1 [90305 |Hyd, Hose, 3/8x30.5, 6MP-8FJX continued on. ..
3 130201 |Hvyd, Hose, 3/8x44, 8FJX-6MP
1 90308 |Hyd, Hose, 3/8x50, 8FJX-6MP

2 [92066 |Hyd, Motor, 32.7, 177 rpm, 2000 psi

8 | 31535|Bolt, Hex, 1/4x1-1/2, UNC, GR5, ZP Light Kit (40164)
8 | 31174iNut, Nylock, 1/4, UNC, ZP

4 | 31061 |Bolt, U, 1/2x3x7

8 | 31173 |Nut, Nylock, 1/2, UNC

7 | 31613|Tie, Cable, Nylon, Blck, 11-1/2, 40

30526 |Elec, Light, Red & Amber, Left
1 | 30527 |Elec, Light, Red & Amber, Right

1 | 40161|Mount, Light, BM, Right
1 | 40162(Mount, Light, BM, Left

o (13 For Highligf Units
~"RPul these In
P Crate for Hightine

: L'Qr]tﬁ_j_-“ =Ty
Lo /8, 3/4, 1-1/16

Noacs For Vermeer Units

Put these on
Vermeer Frame

Revision: A
Revision Date: March 8,99 Page € of 6 161 Issue Date: March &, 9%



HIGHLINE Manufaciuring Page i

Table of Contents

TaAD1E OF COMIENLS .. teeiictrr et sieresstemssiene e b in e b ar s sadn b e aea e sh e b e eas e sar et sma st e sae s basansennn e 1
WWETTAIILY . oouvtvoresirnns s iemasceents eas e inas seebestosmses sesassonnossabons 1esnnsssasss 1eshas ot bans st bEb ok baks s bab et sr et ane s 3
President’s MESSAZE v vuiverer et iisit it snr bt re s e san bbb b s nrer e 5
SAfEtY PTECAULIONS...1iiiitiersiivriernes s omere st et rb s e bbb en s et sar s saebt e b &
1.0 Pre-Delivery & Installation INStrUCHONS ... .oovriiuricenrsrmiessrens i e esen s e 7
1.1 General Description of 700 Bale MoVer.....c.ocorvvieiveccmniice e 7
1.2 Pre-Delivery Check List .ot 7
2.0 Operating INStIUCTHONS. . covrivinr s e s e s 8
2.1 Pre-Start INSIIUCHONS .vvviieeissieenciemisemiienisinssnissssae s rarrsssssessassraens 8
2.3 Transporting INSIIUCTIONS ..t iisen et sit e e raseae s aaons 8
2.4 Bale £ize AdJUSINENT. . ccviienireii i e e e sne e 8
2.5 Ficld INSTrUCHONS . oo cires e e sessess s e e nn s e ren s rens e e rae s sanesieaes 9
3.0 Maintenance INStrUCHONS oo ettt ce e e e e e e e et e 10
3.1 Grease LOCATIONS. .. v e veee et sttt st st seeecaen vt aesae b avae s beme em s e mns 10
4.0 Parts INTOITRAIION « ettt st tr e s s s b b et eemeeeeeeeee e eame s s eene s amae s eaeeeeaeees 11
4.1 TANACITE oot e rre e r e ir s e e g e es e ea s e een s e s e ean e sar s beens 12
42 SUDITAME ..o e e e vt rae e srn s rea 3
A3 HIEO .o oo cit it cree e v e et as et e e b et e be e emmen s ene e aenns 15
4.4 Rail and Crossmember Subframe ......iiiec e e, 18
4.5 FOTKS Loitiiiiiiirre i e e ser st e sis e sase s b e an et et e et et fe st st arass 19
4.6 Chain Tightner and ChaiN....c.ccviiomcrimmcremiemeeeeee e, 21
4.7 Castor Wheel ..o e e e 23
4.8 Castor Wheel Support e s 25
4.9 MOtor HYArauliCs .vveeeiieei e stse st cnnnts st sanbrssnen e e 28
5.0 Cylinder HydrauliCs .....ccviveiiiinianisiniis e e e e 29
5.0 3 x 8, b A RO e 0
52 3X 10, LIMARod e 3

53 312x13, 112 R0 i e e e 3
5.4 TandeI WHEBEL .ovieeees oot ete et e s e s e e ereseveesesserrarneesreserarrseens e A8

5.5 aStOT WHBRE . oo e e e saeas 39
5.6 Flectrical SChematiC.. . imrriiecniinereisnse s cemrsiesse s e rets s e ntcs s s o eeee 42
5.7 Control Box and Wiring Hamess. oo e 43
5.8 LAGHES curicii i e e e e at sbaaas 45

6.0 SPECHICALIONS ciivieriineisremsricnresvnees sernet v cenas eness semact e e et e b b s s 48



HIGHLINE Monufacturing ) Page 3

Warranty

HIGHLINE Mfg. Inc. warrants its products to the original owner for a period of two years from

date of purchase, subject to the following provisions:
elst year Warranty covers Parts & Labor
«2nd year Warranty covers Parts Only

s  Warranty registration must be submitted to HIGHLINE Mfg. Inc.within 30 days of purchase.

» Highline Mfg Inc. is not liable for any damages to this equipment resulting from use of this
equipment that is inconsistent with this manual and such 1s not covered under this warranty.

e Warranty witl be void, and Highline Mfg. Inc.will not be liable in any way, if the equipment
is used for any other purpose then the intended agricultural application.

o All warranty service must be handled through an authorized HIGHLINE Mfg. Inc.dealer. At
the time of requesting warranty scrvice, the purchaser must present evidence of the delivery
date of the equipment. The purchascr shall pay any premmum for requested overtime, any
charge for making service calls, and any charges incurred in transporting the equipment to
and from the location of the warranty service. Freight costs associated with warranty repairs
are not reimbursable.

s Any labor subject to warranty must be authorized by a HIGHLINE Mfg. Inc. Representative,
before work is started.

»  Warranty will be void if any component of this equipment is altered or modified in any way,
unless written permission is given by HIGHLINE Mfg. Inc.

» Equipment used for rental, custom work, industrial or construction use will not be warranted
by Highline Mfg. Inc.

« HIGHLINE Mfg. Inc. will not assume any responsibility for any damage occurring to
equipment which this equipment may be attached.

e  Warranty terms and conditions are subject to provincial and state legislation.

*  Warranty is limited to the Purchase price paid for the equipment , up to the Manufacturers
suggested retail price. ANY LIABILITY RESULTING FROM THE WORKMANSHIP OF
THIS EQUIPMENT is limited to the purchased price paid. Highline Mfg. Inc. assumes no
responsibility whatsoever for liability resulting from the misuse or improper operation and
maintenance of this equipment.



HIGHLINE Mumdacturing ) Page 5

President’s Message

The 700 Bale Mover, a proven name in the bale handling field is manufactured by
HIGHLINE Mfg Ine. The 700 Bale Mover was designed 1o work in the most difficult of bale
handling situations. A little time and effort spent in proper maintenance will assure the
performance and durability of your bale mover.

This operator manual has been prepared to provide information necessary for the safe and
efficient operation of your bale mover. In it you will find safety procedures, maintenance
routines and detailed parts diagrams.

In order to maintain high standards, changes or improvements are made from time to
time. HIGHLINE Mfg Inc. reserves the right to make those changes and add improvements
when practical to do so without incurming any obligation to make such changes and
improvements on machines sold previously.

Should the need arise, this manual will assist you in acquiring replacement parts., Should
your dealer not have the parts you require in stock, the dealer will be happy to order them for
you. If you should find that you require information not covered in this manual, feel fres to
consult HIGHLINE Mfg Ine. or your local dealer.

HIGIILINE Mfg Inc. thanks and congratulates you for selecting a 700 Bale Mover as

the machinc for your bale handling needs.

oy (7 Feteae

Raymond Bussiere
President

P.0. Box 307, Vonda, Saskatchewan, SOK 4N0, Canada
Phone: 1-800-663-2010, Fax (306) 258-2010



HIGHLINE Manufacturing ' Page 6

Safety Precautions

CAREFUL OPERATION IS THE BEST INSURANCE AGAINST AN ACCIDENT

e Always disengage PTO and hydraulic ® Remove transpott locks before lowering
motors before dismounting tractor. forks. To remove transport locks, raise

forks to slacken transport chain and remove

transport pin. DO NOT lower forks when

transport locks are in position otherwise
® Never allow anyone to stand near the bale severe damage WILL occur.

mover while loading or unloading bales.

¢ Keep yourself and others clear of rotating
parts to prevent injury.

¢ Relieve pressure in hydraulic lines before
® Never attempL 10 manually remove bales disconnecting lines or perfOIming

from rails while hydraulic motors are maintenance on the hydraulic system.
engaged. Disconnect hydraulic motors

before cleaning the bale mover.



HIGHLINE Mfg. Inc. ' Poge 7

1.1

1.2

1.0 Pre-Delivery & Installation Instructions

General Description of 700 Bale Mover

The 700 Bale Mover is 8’ wide and a length of 41°7”. One set of hydraulic lines is required for
engaging hydraulic motors, and one set of hydrautlic lines is required for operation of forks and
deck cylinder. The 700 Bale Mover may either load or unload bales for easy transport and
organization of bales.

Pre-Delivery Check List
The following is a list of parts required if the 700 Bale Mover has not been assembled prior to
delivery. If any parts are not included contact your authorized Highline dealer or HIGHLINE

- 'Mfg Inc.



HIGHLINE Mfg. Inc. ' Page §

2.1

2.3

2.4

2.0 Operating Instructions

Pre-Start Instructions

Transport chains need to be removed before operation of the forks. To remove transport chains,
raise forks slightly and remove transport pins, DO NOT lower forks when transport chains are in
position otherwise severe damage WILL occur.

Figure 1. Locks in Transport Position

Transporting Instructions

To ensure safe transport of the 700 Bale Mover, forks should be in the transport position with the
transport chains in place. Te put transport chains in place, raisc the forks until the transport pin
can be put in place safely. IL.ower forks to take the slack up in the transport chains.

Bale Size Adjustment
The bale size is adjustable through the fork adjusting plate. By moving the forks (Figure 2) to
adjust for the correct size of bale.




HIGHLINE Mfg. Inc. ' Page 9

25 Field Instructions
For proper operation, the 700 Bale Mover should run at a field speed of 3-4 mph (4.8-6.5 km/h).
When picking bales, a full stop is not required. Bales are picked and placed on the bed
continuously by lifting the bale into position and moving the preceding bales back to fit the new

bale on.



BLACK WIRE 14D

— e — - — — — - — - — BROWN W
—_—— e — e —m — — — — — GREEN WIRE (182

REL (21

T
X

ORANGE WIRE Q7>

m
2
L
o,
&
¥
]
E
3
=
Lt
o
W
=1
Lad
v

i e e e WJHITE WIRE D)
_—— — —  — — —— - — YELLOW WIRE I




Highline Mfg. Inc.cloims proprietory righls Lo [he materiol disciosed hereiﬂ.Tﬂis‘ drowing iz
issved {or engineering informotian only. & moy not te feprodul:cd‘r-m: the informotion
herein be used for ony purpose withoul weitten permissien frem Highling Mig. ing.

The equipment shown i$ prolectes by polents.

¥ owtibfow
3 CO~ECR™ULTY (p T
4 malmad (PEn 43S ML e by

3. Wi TR &
V. Wi b o Y

BueS aFF w0 ey

T N

- Date:
Ergincering: 5JT i .

Kodels:

DATE THANGID BY ] BM
Drawn By RJ’Q 21 NOV 97 WNTROL
P Lige: MATL
1 ofh A Dwg_KWor !
Scale; N3 HIGHLINE ch? 82125 EL'A




HIGHLINE Mo Inc. Page 10

3.0 Maintenance Instructions

To ensure long operating lite of your 700 Bale Mover, follow this maintenance procedure.
¢ Periodically check tire air pressure to maintain equal tire pressure. The operating tire
pressure should be 90 psi
» Periodically check all belts for tightness.
e Periodically check chain tightner. The chain should be just off the bottom of the rail
» Grease the following points as described.

3.1 Grease Locations

Grease No Description Frequency
1 Arm, Pivot, Right Daily
S
Tl
Grease No Description Frequency
2 Arm, Slide, Pivot, Right Daily
2

Figure 4. Pivot Slide Arm Grease Location



HIGHLINE Mfe Inc. Page It

(Grease No Description Frequency
3 Pocket, Beam Walking, Weekly
Left,
4 Pocket, Beam Walking, Weekly
Right
5 | Pocket, Beam Walking, Weekly
Middle
Grease No Description Frequency
6 Pin, Sprocket, Rear, Left, Weekly
7 Pin, Sprocket, Rear, Right, | Weekly

Figure 6. Rear Sprocket Pin



HIGHLINE Mz, Inc.

4.1

4,0 Parts Information

Page 12

Tandem
[tem Part No. Description Quantity
1 30102 Hub, 8 Bolt, 5000 Ibs, EM5500 4
2 30207 Zerk, Grease, 1/4-28 4
3 45239 Beam, Walking, Main 2
4 40122 Assembly, Wheel, Complete 4
5 91061 Boll, Wheel, 9/16” 32
Part No. Description

30100 Tire, i1L-15FI, 12 Ply

30104 Rim, 15 x 8 x 8, 1.5 Off, 6000#

31270 Stem, Valve







HIGHLINE Mfy. Ine.

4.2

Paye 14

Subframe
[tem Part No. Description Quantity
1 Assembled Tandems 2
2 45233 Subframe, 7BM 1
3 45240 Pocket, Beam, Walking, Middle 1
4 31053 Bolt, 5/87 x 1 3/4”, Pltd. 18
5 31178 Nut, Nvlock, 5/8” 18
6 30207 Zerk, Grease, Y4 6




1



HIGHLINE M. Inc.

Page 16

4.3 Hiteh
[tem Part No. Description Quantity

1 40003 Pin, Hitch, Subframe 2
2 45010 Hitch, A-Frame, Left 1
3 45011 Hitch, A-Frame, Right 1
4 46490 Crossmember, Hitch 1
5 403142 Hitch, Tongue, Double 1
6 92095 Jack, Sidewind, 5000 Ibs x 15" 1
7 31038 Bolt, 17 x 7 1/2”, Pitd 2
8 31016 Bolt, 1/2”x 1 1/27, Pltd. 8
9 31172 Nut, Nylock, 17 2
10 31173 Nut, Nylock, 1/2” 3
11 31182 Cotterpin, 1/4”x2 172" 2

NOTE: Place hitch crossmember in place leaving bolts loose.

Insert double tongue hitch and tighten making sure angles are flush.







HIGHLINE Mfg. Inc. Page 18

4.4 Rail and Crossmember Subframe

Ttem PartNo. | Description Quantity
1 40085 Arm, Divider, Bale 2
2 40140 Bracket, Cylinder 1
3 40134 Rail, Left, 7BM 1
4 40135 Rail, Right, 7BM 1
5 45016 Divider, Bale 1
6 31061 Bolt, U, ¥ax3x7 4
7 45130 Crossmember, Widened 1
8 40088 Bumper, Front 1
Q 40118 Mount, Bumper 2
10 40162 Mount. Light, BM, Left ]
11 40161 Mount. Light, BM, Right 1
12 30206 Holder, Hose, Hydraulic, 1/27 1
13 92028 Sign, Vehicle, Moving, Slow 1
14 92061 Bumper, Rubber 1
15 31052 Bolt, 5/87 x 27, Pltd. 6
16 31016 Bolt, 1/27 x 1 1/27, Pltd. 92
17 31033 Bolt, 1/4” x 3/4, Pltd. 2
18 31178 Nut, Nylock, 5/8” 10
19 31173 Nut, Nylock, 1/2” i 89
20 31174 | Nut, Nylock, 1/4” 2
21 31236 Washer, Flat, 1727, Pltd i
22 30265 Bolt, 1], 5/8 x 6x 4-3/8 2
23 31241 Washer, Flat, 7/16 2

Note: Install all rails on subframe leaving bolts loose.

Install deck cylinder in the fully closed position between the hitch and deck lug.
Lift hitch umnil front of the bale mover is fully supported then tighten all bolts



HIGHLINE Mfe. Inc. Page 7%




HIGHLINE Mfg. Inc.

4.5

FPage 20
Forks
Jtem Part No. Description Quantity

1 30008 Pin, Arm, Pivot 1

2 30207 Zerk, Grease, 1/4-28 2
3 45236 Arm, Pivot, Right 1
4 40149 Arm, Slide, Pivot, Right 1
5 40019 Pin, Lock, Safety 1
6 40151 Fork, Right 1
7 40152 Fork, Right, 1/4 Tum 1
8 31236 Washer, Flat, 1/2 1

9 30217 Chain, Transport, Bale Mover 1
10 61608 | Haupin, 1/8° x 2 1727 i
11 31041 | Bolt, 3/4" x 37, Phd. 4
12 31052 | Bolt, 5/8"x 27, Pitd. ]
13 31051 Bolt, 5/8" x 1 1/27, Pltd 8
14 31175 Nut, Nylock, 3/4” 4
15 31178 Nut, Nylock, 5/8” 9
16 31182 Cotterpin, 1/4” x 2 1/27 3
17 E3764 | Tether i
18 40166 | Pin, Arm. Pivot, 17 1
19 40010 Pin, Arm, Side, Pivet, 1 %" 2
20 31333 | Bolt, Hex, % x 2 I
21 31173 Nut, Nylock, % 1
22 31238 Washer, Flat, 32” 8




HIGHLINE Mfg Inc. Page 2




HIGHLINE M. Inc. Page 22

4.6 Chain Tightner and Chain

Item Part No. Description i Quantity
1 40115 Slide, Mount, Motor, Left | 1
2 40116 Slide, Mount, Motor, Right 1
3 40121 Pin, Sprocket, Rear 2
4 30197 Pin, Roll, 3/16” x 1 1/2” 2
5 30207 Zerk, Grease, 1/4”-28 2
6 91508 CHAIN,37FT 4
7 91510 Link, Connecting, C2062 4
8 92023 Sprocket, Rear 2
9 92024 Bushing, Brass 2
10 31159 Nut, Acme, 1" — 5 RH 4
il 31243 Washer, Lock, 1", Pltd. p
91517 C2062h Chain per foot N/A
Mote: Chain is fed from the front of the machine.

This is accomplished by feeding a picee of wirc from the front through the tube and
pulling the chain through.

This can be accomplished by one person, but two people would make the operation
gasier.






HIGHLINE Mfg. Inc.

4.7

FPage 24

Castor Wheel
Item Part No. Description Quantity
1 E2852 Holder, Pivot, Wheel, Land 1
2 E2853 Holder, Wheel, Land 1
3 E4835 Bushing, Wheel, Castor 1
4 EA4836 Bushing, Wheel, Castor 1
5 700063 Fork, Wheel, Land 1
6 91031 Tire, Castor, c/fw Rim, 4-Bolt 1
7 91060 Bolt, Wheel, 1/2” 4
8 91073 Hub, Castor, 4-Bolt, Complete 1
9 31039 Bolt, 17 x 97, Pltd. 1
10 31031 Bolt, 1/4” x 2 1/27, Pltd 1
11 31172 Nut, Nyloek, 17 1
12 31174 Nut, Nylock, 1/4” 1
40176 Castor Wheel Complete







HIGHLINE Mfz. Inc.

4.3

Castor Wheel Support

Page 26

[tem Part No, Description Quantity
1 40176 Wheel, Castor i
2 40136 Arm, Support 1
3 45025 Pin, Wheel, Support 1
4 30207 Zerk, Grease, 1/47-28 2
5 31182 Cotterpin, 1/47x 2 1/27 1




N, L Ine.
HIGHLINE Mfg. Inc Page 27




HIGHLINE Mfg. Inc.

4.9

Motor Hydraulics

Page 28

Item Part No. Description Quantity
I 30204 Fitting, Hyd, 10MB-8MJ 2
2 30205 Hose, 1/2” x 57 “, 8FI90TL 1
3 30209 Tip, Male, Pioneer, 1/27 2
4 32071 Washer, Motor, 1 1/4” 1D x 1 7/8” QD 2
5 92063 Sprocket, Motor 2
6 92066 Motor, Hydraulic 2
7 G310 Hose, 1/2” x 96, 1OMBX-8MP 2
8 31020 Bolt, 1/2” x 2 3/4”, Pltd. 8
9 31173 | Nut, Nylock, /2" 8
10 31240 | Washer, Flat, 5/87, Pltd. 2
11 32654 Key, 5/16 x 1-1/2, Hardened 2
12 31218 Washer, Lock, 5/8 )
13 31181 Bolt, Hex, 5/8 x 1-1/2 2
14 31033 Bolt, Hex, Y4 x 3/4 8
15 31593 | Clip, Automotive, % 8
16 4803 Platc, Face, Guard 2
17 E4810 Housing, Guard, BM, Left 1
18 E4802 Housing, Guard, BM, Right 1
19 31236 Washer, Flat, 1% 8




HIGHLINE Mfg. Ine.

2 TO LEFT ORBIT MOTCR

TG TRACTOR

Motor {Right)

Page 29

2 TO RIGHT ORBIT MOTOR

7 70 TRACTOR

Motor {Left)




HIGHLINE Mfg. Inc.

5.0

Cylinder Hydraulics

Page 30

[tem Part No. Description Quantity
1 E4726 Tee, Double, Hydraulic 1
2 30198 Hose, 3/8” x 18", 6FJX-6MP 1
3 32055 Hose, 3/8" x 19, 6MP-8FJIX 1
4 30200 Fitting, Plug, 8MB 1
3 30201 Hose, 3/87 x 447, 8FIX-6MP 3
6 30479 Fitting, Hyd, 4MB-6MJ 1
7 32078 Fitting, Hyd, 6MB-8MJ90 2

| 8 30209 Tip, Male, Pioneer, 1/2” 2
9 30210 Clamp, Line, Qil 3
LG 30211 Fitting, SMB-8MJ90 3
1] 30212 Fitting, 8MP-8MJ90 4
12 30313 Fitting, 8MJT 1
13 90117 Cylinder, 37 x 87,1 1/4” Rad 1
14 90118 Cylinder, 3" x 107, 1 1/4” Rod 1
15 90120 Cylinder, 3 1/2” x 137, 1 1/2” Rod 1
16 32033 Fitting, Hyd, 8MJ-6MB 1
L7 90301 Hose, 3/8" x 1207, 8MP-8FJX 2
i8 90305 Hose, _3/8” x 30 1727, 6MP-8FJX 1
19 90308 Hose, 3/8” x 507, 8FIX -6MP 1
20 90313 Hose, 3/8" x 187, 8FIX-8FIX 2
21 31271 Valve, Check, Pilot 2
22 92089 Valve 1
23 31176 Nut, Nylock, 3/87 2
24 31177 Nut, Nvlock, 5/16” 3
25 31174 Nut, Nvlock, 1/4” 4
26 31239 Washer, Flat, 5/16”, Pltd. 3
27 31237 Washer, Flat, 1/4”, Pltd. 2
28 32035 Fitting, Tce, SMPR-8MJ 1
29 30580 Iitting, Elbow, SMP-6MJS0 1
30 30581 Fitting, Adapter, 6FJX-6MB 1
31 32056 Fitting, Elbow, 4MB-6MJ90 1
32 32963 Hose, 3/8” x 157, 8FIX 1

3 30584 Hose, 3/8” x 157, §FTX-8FIXTL 1




HIGHLINE Mfg. Inc. Puge 31




INGHLINE Mfg. Inc.

5.1

3x8, 11/4 Rod

Page 12

Item Part No. Description (Quantity
1 30235 Nut, Hex, 1/2” UNC Grade 5 3
2 30237 Nut, Hex, 17-14 UNS Grd 5 Phosphate 1
3 30238 Cotterpin, Hamerlock, 3/16" x 1 1/2” 4
F 4 30239 Screw. Set, Sckt, 3/8”UNC x 1/2” Knur 1
E 30240 Fitting, Plug, 1/2”-14 NPTF Dry Seal 1
6 30241 Pin, 17 Dia, H5552 2
7 30243 Tube, Cyl., 37 x 8”, H6138 I
8 - 30247 Rod, Tie, 1727 x 87, H6678 4
g 30230 Piston, 3” Dia, H68EQ 1
16 30253 Rod, Clevis, 1 1/4”, 17 Pin ]
11 30254 Rod, 11/47°x 8 1
12 30256 Cap, Clewis, 3" NPTF 1
13 30257 Cap, Rod, 37 x | 1/4” NPTF 1
14 30261 Lock, Thread, Nylon 1
15 30262 Kit, Repair, 3" Cyl. 1




s SN FNFTHODIH

£r 2804



HIGHLINE Mz, Inc.

5.2

Page 34
3X10, 11/4 Rod
Item Part No. Description Quantity

1 30235 Nut, Hex, 1/2” UNC Grade 5 3

2 30237 Nut, Hex, 1”-14 UNS Grd 5 Phosphate 1
3 30238 Cotterpin, Hamerlock, 3/16” x 1 1/2” 4

4 30239 Serew, Set, Sckt, 3/8"UNC x 1/2” Knur 1

5 30240 Fitting, Plug, 1/2”-14 NPTF Dry Seal 1

) 30241 Pin, 1" Dia, H5552 2

7 30244 Tube, Cyl., 3” x 107, H6140 1

8 30248 Rod, Tie, 1/2” x 87, H6680 4

9 30250 | Piston, 3 Dia, H6830 I

10 30253 Rod, Clevis, 1 1/4”, 17 Pin i

11 30260 Rod, 1 1/4” x 107 1

12 30256 Cap, Clevis, 3” NPTF 1

13 30257 Cap, Rod, 3" x 1 1/4” NPTF 1

14 30261 i Lock, Thread, Nylon 1

15 30262 { Kit, Repair, 3" Cyl. 1




“uf “Epy INTTHOIH



HIGHLINE Mfg. Inc.

5.3

31/2x13, 11/2Rod

Page 36

Item Part No. Description Quantity
1 30236 Nut, Hex, 5/8” UNC Grade 5 8
2 30237 Nut, Hex, 17-14 UNS Grd 5 Phosphate 1
3 30238 Cotterpin, Hamerlock, 3/16” x 1 1/27 2
4 30240 Fitting, Plug, 1/2”-14 NPTF Dry Seal 1
5 30241 Pin, 17 Dia, H5552 1
] 30242 Rod, 1 1/27 x 137, Weldment 1
7 30245 Tube, Cyl., 3 1/27 x 137, H6203 1
8 30231 Piston, 3 1/2”7 Dia, HOBES 1
9 30255 Rod, Tie, 5/8” x 137, Special 4
10 302358 Cap, Clevis, 3 1/2” NPTF 1
11 30259 Cap, Rod, 3 1/2”x 1 1/2” NPTF 1
12 30263 Kit, Repair, 3 1/2” Cyl. 1




ouf 3fp INFTHOMH



HIGHLINE Mfg. Inc.

5.4

Page 38
Tandem Wheel
[tem Part No. Description Quantity
1 30220 Cap, Dust 1
2 30221 Cotterpin, 3/16” x 1 3/4” 1
3 30222 Nut, Slotted, 1 1/4” 1
4 30223 Washer, Flat, 17 SAE 1
5 30226 Race, Inner 1
6 30228 Seal, Grease 1
7 30229 Hub, 8-Bolt 1
8 91111 Bearing, Outer 1
9 91131 Race, Outer 1
10 91133 Bearing, Inner 1

Note: Wheel bearings should be repacked yearly.




HIGHLINE Mfz. Inc. Page 39




HIGHLINE Mfg. Inc.

5.5

Page 40

Castor Wheel
[tem Part No. Description Quantity
1 30232 Race 2
2 21073 Hub, 4-Bolt 1
3 91093 Seal, Grease 2
4 91113 Bearing 2

Note: Wheel bearings should be repacked yearly.




HIGHLINE Mfg. Inc.




HIGHLINE Mfe. Inc. Page 43

BLACK

o
i
-




HIGHLINE Mfg. Inc.

5.7 Control Box and Wiring Harness

Page 44

Item Part No. Description Quantity
i 92103 Electrical, Plug Male 1
2 92105 Electrical, Plug Female 1
3 92107 Switch, On/Off 1
4 92136 Switch, Toggle 1
3 92138 Fuse, Body 1
6 92139 Fuse, Cap 1
7 92140 Fuse, 20 Amp 1
8 92146 Enclosure, Plastic 1
9 92157 Pin, Male Plug 2
10 92158 Socket, Female Plug 2
11 92159 Wedgc, Locking, Male, Plug 1
12 92160 Wedge, Locking, Female 'Plug i
13 92164 Screw, Tapping, #4 x 1/4 4
14 92221 Plate, Face, Box, Control 1
15 _' Wiring, Box, Control, 6 ft 1




Fage 45

HIGHLINE Mfg. Inc.




HIGHLINE Mfx. Inc.

5.8

Page 46

Lights
[tem Part No. Description Quantity
1 40161 Mount, Light, Right 1
2 40162 Mount, Light Left 1
3 30526 Elec, Light, Red & Amber, Left 1
4 30527 Elec, Light, Red & Amber, Right 1
5 40163 Elec, Hamess, Light, 5 & 7 BM i







HIGHLINE Mfg. Ir.

6.0

Haga 48

Specifications

Weight

Total Length

Bed Length

Total Width

Bed Width

Total Height

Bed Height
Ground Clearance

Maximum Capacity
Chain & Sprocket
Tires

Undercarnage
Horsepower Required

Hydraulic Outlets
Hydraulic Pressure

Approximately 5100 Ibs (2318 kg)
41777

37

83

25

92"

3’3!9!9

13127

7 — 22001b Bales Max 154001b Payload
Heavy Duty ASA 2062, 1 1/2 Pitch
Goodyear, 11L-15FL, F Ply

Farm Highway Service

2 — 2 wheel oscillating tandems

80 Horsepower
2
2500 psi.(17240 kPa)




